

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-06-08 16:27:07

Date of Next Testing: 2030-06-07 16:27:07

Product Name: **Polyetherimide(PEI)**

CAS Number: 61128-46-9

Specifications & Purity: melt index: 9 g/10 min

Lot #: F2605394

SKU #: **P1520542**

Version: **1**

Analysis #: **692447**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Melt Index(380°C , 5kg) 7-11 (g/10min)		8.10000 g/10min
Appearance(P1520542)	Beige to yellow to dark yellow to brown pellets	Beige to yellow to dark yellow to brown pellets
Infrared spectrum	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager